Abstract

Title: OPTIMIZATION AND EQUILIBRIUM
MODELING FOR RENEWABLE ENERGY:
FOCUS ON WASTEWATER-TO-ENERGY
APPLICATION

Chalida U-tapao
Doctor of Philosophy, 2013

Directed By: Professor Steven A. Gabriel
Department of Civil and Environmental
Engineering

This dissertation presents three novel optimization models for sustainable
wastewater management. The Blue Plains Advance Wastewater treatment plant (AWTP)
operated by the District of Columbia Water and Sewer Authority (DC Water) is used as a
case study. The application to the Blue Plains AWTP is presented to illustrate the
usefulness of the model and how wastewater treatment plants (WWTPs), solid waste
disposal plants, community management groups can actively and positively participate in
[...]
renewable energy harvests from water distribution (Ye and Soga 2012; Hu et al. 2013).
However, few of those addressed high production volumes from WWTPs and the
potential of the associated waste as a significant source of biomass for energy production
(Ward et al. 2008).

The study of management wastewater-derived energy by applying OR to WWTPs
is the main purpose of this dissertation. Renewable energy from solid end products from
wastewater treatment plant is a small but sustainable part of energy production that can
help to some extent to meet world energy demand and reduce fossil fuel consumption.

Management of wastewater-derived energy requires understanding the systems

and an accurate modeling tool. This dissertation combines OR models and methods for



sustainability decision-making related to WWTPs which ultimately helps these
organizations towards a goal of being carbon neutral. In this context, the decision-makers
can be one person or a group of people who make a decision for their organizations
(DeCarolis et al. 2012; Schwarz 2005). As mentioned in the previous paragraphs, no
prior research focused on studying sustainable management of solid end products from
WWTP by using deterministic and stochastic optimization approaches. Both novel
deterministic and stochastic optimization models for management of wastewater-derived
energy are used in this dissertation and provide different vantage points. In addition,
multiple objectives are considered to add realism to the problem area being studied.
Examples of competing, multiple objectives in the context of WWTPs includes:
minimizing the odor of the biosolids products sent to reuse sites (e.g., farms) while at the
same time trying to minimize the plant operating and distribution costs (Gabriel et al.
2006a). The optimal solution is often a tradeoff among all objectives. The theory of
multi-objective optimization is also included in this research to examine efficient
solutions that can’t be improved for one objective without worsening one or more of the
other objectives. This dissertation is focused on the tradeoff between maximizing the
benefits (also discussed as “value”) from the operational and investment decisions and
minimizing the net carbon dioxide equivalent emissions when purchased energy is
considered at an average amount. Thirdly, the objective of just minimizing purchased
energy is also considered.

These three objectives compete with each other and this is typified as follows.
The small digester is chosen when maximizing expected benefits since it allows for lower

costs than the big one but permits the WWTP to be active in the fertilizer, electric power,



and CNG transportation markets. In fact, the highest level of Class A biosolids are
produced (either from the digester or by composting) under this objective. By contrast,
when minimizing expected carbon dioxide equivalent emissions, it is more effective to
use a big digester. This choice of first-stage variables allows for selling the biogas-based
electricity to the spot market and there is no activity in the CNG market. Lastly, when
minimizing expecting purchased energy a big digester is also chosen. However, the uses
are different for the output. In particular, the biogas-based electricity is used on-site and
nothing is sold to the spot market. Moreover, there is also no CNG produced under this
objective. For example, once maximum benefits (value) are considered, a small digester
(lower costs than big digester) should be selected to product biogas and Class A
biosolids. Biogas-based electricity, thus, these three objectives produce different first-
and second-stage decisions for the WWTP.

The constraint method is operated by optimizing one objective while other
objectives are constraints (Cohon 2003). The approximated Pareto optimal frontier is
created with about 50 Pareto solutions from the stochastic optimization model.

Another approach included in the last section of this research is the study of
mathematical programs with equilibrium constraints (MPEC) with an application to
wastewater-derived energy. Such a framework (von Stackelberg 1934) can arise in many
instances. Recently, MPECs have been used in energy applications to model the behavior
of strategic players in the electric power sector (Hobbs et al. 2000; Lavigne et al. 2000,
Gabriel and Leuthold 2010; Kazempour et al. 2010; Ruiz et al. 2012), in natural gas
markets (Siddiqui 2011; Siddiqui and Gabriel 2012), in petroleum markets (Groot et al.

1992; Huppmann and Holz 2012) as well as in energy-efficiency studies (He et al. 2011a;



Lasaulce et al. 2009). There is no study on stochastic MPECs for sustainable wastewater
management especially when a WWTP is considered to be the strategic player. In this
part of the dissertation, the WWTP is modeled as the top-level player for methane,
electricity, and biosolids production. As such, the WWTP’s decisions can affect the
bottom-level players in the agricultural market, transportation (compressed natural gas
vehicles) sector, residential natural gas and electric power sectors. The collection of all
the optimization problems for these players along with market-clearing conditions at the
bottom level constitutes an MPEC with the top level a stochastic optimization model for
the WWTP as Stackelberg leader. As such, the idea of prosumer (producer/consumer) is
addressed from the integration between energy and transportation, electricity generation,
agriculture and residential usage. The overall system is thus helpful for sustainable

development.

1.2 Objectives of Dissertation

The objective of this dissertation is to develop and apply mathematical models to
environmental management problems and provide results that can assist typical
wastewater treatment plants to find optimal wastewater treatment management policies
with respect to treatment processes, energy usage and carbon dioxide emissions and
sustainability goals. The models are deterministic and stochastic optimization problems
and a stochastic MPEC. Additionally, the results from the case study WWTP located in
Washington, DC will provide estimates of the optimal total operational value (profit), net
carbon dioxide equivalent emissions, energy purchased at the facility and tradeoffs

between the various competing objectives. This case study appears in each of the main



modeling sections as a further evidence of the applicability of the models.

1.3 Case Study

The Blue Plains Advanced Wastewater Treatment Plant (AWTP) is a wastewater
and sewage treatment plant operated by the District of Columbia Water and Sewer
Authority (DC Water). Blue Plains treats wastewater and sewage from jurisdictions in the
District of Columbia, Maryland (Montgomery and Price George’s counties) and Virginia
(Fairfax and Loudoun counties) and serves approximately 1.6 million people. It has a
capacity of 370 million gallons per day and a peak capacity of more than 1,000 million
gallons per day ’ (Gabriel et al. 2006b). Blue Plains is one of the ten biggest WWTPs in
the world. ® Moreover, it is the largest advanced wastewater plant in the world % that is,
the largest which operates nitrification and denitrification systems for removing nitrogen.
Because of its size and prominence as an industry leader, Blue Plains is an ideal case
study subject for this dissertation. To better acquaint the reader with the various
processes going on at this advanced WWTP, the next few pages provide a briefly
overview of the operations there.

The primary treatment process at this AWTP begins with physical procedures to
separate insoluble solids (unsuspended solids) from wastewater. The debris is removed
and trucked to a landfill. The remaining sewage flows into primary sedimentation tanks.
More than half of the suspended solids are separated from the liquid. °

Wastewater with soluble solids flows to a secondary treatment process which uses

7 http://www.dcwater.com/about/gen_information.cfm.

¥ http://enr.construction.com/infrastructure/water dams/2012/extras/0328/slideshow.asp?slide=11.
(IMustration: Justin Reynolds for Engineering News-Record (ENR.com)).

? http://www.dcwater.com/about/gen_information.cfm.

' http://www.dcwater.com/wastewater/process.cfm.


http://enr.construction.com/infrastructure/water_dams/2012/extras/0328/slideshow.asp?slide=11

an activated sludge process to break down organic matter. The microorganisms working
in this process consume organic matter as their food using a large amount of oxygen.
Ammonia is converted by nitrification and denitrification into nitrogen gas. Solid end
products are settled out and water is percolated down through a sand filter to remove the
remaining suspended solids. However, before discharging water into the Potomac River,
water is disinfected by dechlorination.

The solid end product from the primary treatment, called sludge, settles to the
bottom and thickens by gravity and biological solids from the secondary and nitrification
reactors are thickened by using flotation thickeners. The primary and secondary solids are
combined and dewatered. The Blue Plains AWTP operational processes are shown in

Figure 1.1.



Preliminary process
Using bar screen

1
1
1
1
1
|
ﬂ ! Solid Process
1
|
1
Primary setting process ! Gravity I:;
l:> Tank

1

i Blending
rocess I Tank

1

1

Dissolved
Secondary process lJ::> Air Flotation I:>

Using aeration (DAF) ﬂ
Centrifuges

Nitrification and

denitrification
Lime mixers

Multimedia filter
building ﬂ
Storage (Bunkers)
before hauling to land

application sites

Liquid

Disinfection
Using chlorine

"""""ﬁ __________ ﬂ

Clean water discharge to river

e e e e e e e e memcceeeMFecemcmmmme—e———===q

Solid end product

Figure 1.1 The Blue Plains AWTP operational processes.

Each day the Blue Plains facility produces approximately 1,200 wet metric tons of
collected solids. Lime is added to remove pathogens by a process called lime
stabilization. The treated sludge is distributed for use by several land application
contractors and to several utilization facilities. About 90% is given to farmers for crop
fertilization and 50 tons per day go to a compost production facility in Virginia. ' The
treated sludge is given away without obtaining revenues. Moreover, DC Water bares the
costs associated with transportation and management. Waste-to-energy management

models, which will be described in Chapters 2, 3 and 4 of this dissertation, will determine

" http://www.dcwater.com/education/biosolids_recycling.cfm.

10



the value (monetary or otherwise) of the treated sludge and thus, improve the long-term
sustainability of operations at the Blue Plains facility.

The two valuable end products that result from the Blue plains AWTP facility are
clean water and biosolids. The effluent clean water is discharged to the Potomac River
and biosolids, generally called Class B biosolids, are lime-stabilized. Biosolids are
transported to land application sites for several purposes such as agriculture, tree farming,
and mine reclamation. 2

The Environmental Protection Agency (EPA) classifies biosolids as either Class
A or Class B. Class A biosolids require the total amount of pathogens to be below
detectable levels and must meet the limitations of metal contaminants related to
regulation 503 (the EPA part the 503 biosolids rule), which is the standard for the use or
disposal of sewage sludge (EPA 1994). Class B biosolids are subject to less stringent
requirements with respect to pathogens, but still require specific farm management
practices and area restrictions before and after application (EPA 1994 and 2006). DC
Water biosolids consistently meet Class A standards for coliform and are of significantly
higher quality than Class B in general. However, Class B biosolids can be applied for
slow release nitrogen fertilizer with low concentrations of other plant nutrients such as
phosphorus, potassium, and essential micronutrients such as zinc and iron (approximately
4.4% Nitrogen, 1.36% Phosphorus and 0.16% Potassium of each metric ton of biosolids).
3 Moreover, organic matter can improve soil quality by controlling air and water content
in soil structure while decreasing topsoil erosion (Wang et al. 2008). In addition to

economic benefits from using biosolids as fertilizer, methane and heat are sources of

"2 Biosolids management program manual, issue date 10/21/2009.
" Biosolids statistic data from 2002-2010.

11



energy recovered from biosolids. Anaerobic digestion processing reduces the amount and
volume of biosolids, and produces biogas, about 60% of which is methane gas CHy4
(Oleszkiewicz 2002). Pathogens are destroyed during the digestion process due to high
temperatures. This digestion process also reduces problems associated with biosolids
odor and result in Class A biosolids.

Incineration is another process to destroy solids end products from WWTP. The
dewatered solids are fuel that reacts with oxygen (WEF 2012) through combustion.
Therefore, incineration can be added to the solids treatment process if land application is

not feasible (Brown 2007).

1.4  Organization of This Dissertation

Figure 1.2 displays the organization of this dissertation: Chapter 2 presents a
deterministic, multi-objective, mixed-integer optimization model for wastewater-derived
energy and also introduces details of the parameters used in this model. Chapter 3
presents a stochastic, multi-objective, mixed integer optimization version of the model
with some of the data uncertain and therefore described by appropriate probability
distributions. Chapter 4 presents a stochastic MPEC for sustainable wastewater
management. Chapter 5 provides a comparison of the three optimization models (single-
level problem for both the deterministic and stochastic models as well as the stochastic
bilevel problem (MPEC)) and sensitivity analysis. Finally, Chapter 6 provides
conclusions and directions for future research.

Three novel models were created with three specific types of problems associated

with the management of wastewater-derived energy. Single-level problems, the

12



deterministic optimization model in Chapter 2 and the stochastic optimization model in
Chapter 3, are used to analyzed the optimal decision under not only the operational and
investment aspects but also the end-use revenues, energy purchasing from external
sources and carbon dioxide emissions. The two-level problem presented in Chapter 4
considered the WWTP as a strategic player at the upper level. The strategic player’s
decisions involve converting uncertain amounts of solid end products into biogas and/or
electricity for internal or external purposes with first-stage decisions on the size of
digester to build or other processing options. The lower-level players represent the retail

fertilizer, wholesale electricity, residential natural gas and CNG markets.

Chapter 3: A stochastic, multi-
objectives, mixed-integer
optimization model for wastewater-
derived energy

\ 4 4

Chapter 2: A multi-objectives,
mixed-integer optimization model
for wastewater-derived energy

Clean air
WWTP
actewater ¢ T2 38 N .« . .
Wastewater and sewet —> (Decision making)
Clean water
\ 4
Solid from other «| Solid end products from
organizations z WWTP
Farm
Electricity grid Residential Transportation Retail market
market usage sector

13



Chapter 4: A stochastic, MPEC for
sustainable wastewater management

. 4

Clean air
WWTP
Wastewater and sewer > (Decision making)
Clean water
\ 4
Solid from other - Solid end products from
organizations z WWTP
Farm
Electricity grid Residential Transportation Retail market
market usage sector

Chapter 5: Summary of the three
optimization models and sensitivity
analysis

Figure 1.2 Organization of dissertation.

14




Chapter 2: A Multi-objectives, Mixed-integer Optimization Model for

Management of Wastewater-derived Energy

Major cities in the world are facing environmental management problems from
rapid population growth and excessive consumption of natural resources. Therefore, a